



AT358636_TX1062408

KEY	PART NO.	PART NAME	QTY	REMARKS	
1	AT348979	Frame	1		
2	19M7793	Screw	3	M16 X 40	
3	AT376893	Bracket	1		
4	19M7784	Screw	4	M10 X 20	
5	14M7296	Flange Nut	4	M10	
6	03M7307	Bolt	4	M10 X 25	
7	AT378278	Striker	1	Engine Door	
8	19M7865	Screw	1	M8 X 16	
9	M84971	Nut	2		